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Deneyi Talep Eden/Firma
(Adi,Adresi,Sehir vb.)
Requesting/Customer

(Name, Adress,City eic.)

Deney Talep Tarihi/No

Order Date / No

Numunenin Tanim

{No,Cins, Marka, Tip, Tiir, Model vb.)
Sample DescriptionNe, Type.Model etc)

Numune Kabul Tarihi

. IZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TiC. LTD. STI

(IZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TIC. LTD. STI:
SEKERPINAR MAH. ARDINC SK. NO:4 ZEMIN KAT Gebze-KOCAELI)

18.02.2021 /544812

i 721666,100 mm  kalinhikli,PIR dolgulu, kendini tagiyan ¢ift yiizeyli RAL 9002 boyali metal kaplamah kilitli

soguk oda paneli, [ZODOOR ,

721666,100 mm  thick, self supporiing cold storage panel with PIR core and RAL 9002 painted metal facings on
both sides, IZODOOR,,-,-, 1,00 set

18.02.2021

.-,-, 1.0 set

Test Item Receipt Date
Deneylerin Yapildig: Tarih
Date of Test

Uygulanan Standard / Metod
Applied Standard/Method

25.02.2021 - 25.02.2021

¢ TS EN 13501-1: 2019-12 Yap1 mamulleri ve yap: elemanlan, yangin simiflandirmasi boéliim
1: Yangin karsisindaki davramyg deneylerinden elde edilen veriler kullanilarak simiflandirma
IS EN 13501-1: 2019-12 Fire classification of construction products and building
elements - Part 1: Classification using data from reaction to fire tests

Raporun Sayfa Sayisi 5
Number of pages of the report
Ag¢iklamalar BU RAPOR 12-ARALIK-2019 TARIHLI VE 504440 SAYILI RAPORUN CEVIRISIDIR

Remarks THIS REPORT IS A LITERAL TRANSLATION OF 12-DECEMBER-2019 DATED AND
504440 NUMBERED REPORT.

Deney laboratuvarlan olarak faaliyet gosteren TSE Deney ve Kalibrasyon Merkezi Baskanh@i Deney Laboratuvarlan TURKAK'tan
AB-0001-T ile TS EN ISO/IEC 17025:2012 standardma giire akredite edilmistir.

TSE Headship of Test and Calibration Center Testing Laboratories accredited by TURKAK under registration number AB-0001-T for TS EN
ISO/IEC 17025:2012 as test laboratory.

TURKAK deney raporlarmin tammirh@: konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafi Anlasma ve Uluslararas:
Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikh tanima anlagmasi imzalamstir.

TURKAK is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory
Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Deney vefveya olgim sonuglari, genisletilmis olgum belirsizlikleri (olmas: halinde} ve deney metodlari bu raporun tamamlayici kismi olan takip
eden sayfalarda verilmistir

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following
pages which are part of this report.

Onaylayan
Approved by

Sence(ﬁﬁm

Laboratuvar Midiirii V.
Laboratory Manager Dep.

Mii ilpj }1 tT&I}II’_‘ Deney Sorumlusu
'fl'/ Person in charge of

@\

-rn\,-

63%

uaf
Bu lapru‘ II‘}M@JHN izni olmadan kismen kopyalamip ¢ogaltilamaz. Imzasiz ve mithiirstiz raporlar gegersizdir Bu rapor, sadece deneyi yapilan

numune |‘:lm Bglgcm yerine gegmez
This test report &

rﬂ:‘rruj‘uwn‘ other than in full except with the written permission of the laboraiory. Test reports without signature and seal are not valid This test report
represents only tested sample(s), and shall not be used as Product Certificate
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REACTION TO FIRE CLASSIFICATION

1. Introduction

This classification report defines the classification assigned to the product “trademarked IZODOOR, 100 mm thick, self
supporting cold storage panel with PIR core and RAL 9002 painted metal facings on both sides” in accordance with the
procedures given in the standard TS EN 13501-1+A1: 2013 using data from reaction to fire tests.

REACTION TO FIRE CLASSIFICATION ACCORDING TO TS EN 13501-1

[ZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

SPONSOR

(Name& Address) .
Sekerpinar Mah, Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI
[ZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

DEMANDED BY

(Name&Address) .
Sekerpmar Mah. Stimbiil Sk. No:6 Cayirova/Gebze/KOCAELI
iZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

MANUFACTURER

(Name&Address) .
Sekerpmar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI

PREPARED BY TSE Construction Materials Fire and Acoustics Laboratory

CLASSIFICATION REPORT NO. |504440

DATE OF ISSUE 25.02.2021

ISSUE NUMBER 1/2

This classification report consists of 5 pages and may only be used or reproduced in its entirety.

2. Details of Classified Product

2.1. General
The classified product is manufactured according to TS EN 14509:2014 defined as “trademarked iZODOOR, 100 mm thick,
self supporting cold storage panel with PIR core and RAL 9002 painted metal facings on both sides”

2.2. Product Description

100 mm thick, self supporting cold storage panel with PIR core and RAL 9002 painted
metal facings on both sides

Trademark [ZODOOR

General Description

Related Specification(s) TS EN 14509/‘292‘1‘451:/‘*‘1/5\
e
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Samples Properties (Designated Features)
Grade of metal Steel
Profile geometry of inside facing Flat or light profiling up to 5 mm
Metal facings Colour of coating White (RAL 9002)

Thickness of metal facing excluding
organic coatings

Internal Face:0,60 mm (avg.)
Extemal Face:0,54 mm (avg.)

Joint design Joint type Type V

PIR insulating core Density 49,57 kg/m® (avg.)
Panel thickness (D) 100,68 mm
Orientation of panels Horizontal-vertical Vertical

Fixings for metal flashings Standard spacing 400 mm

Metal comer flashings

Internal corner flashings

50 mm x 50 mm x 0,5 mm

External corner flashings

100 mm x 50 mm x 0,5 mm

Raw material supplier

AREKS KIMYA OTOMOTIV SANAYI VE DIS TICARET A.S.

Raw material

Poliol Sistem RX 121-35

3. Test Reports and Results in Support of This Classification Report

3.1. Reports

Following test reports were taken into account in the determination of this classification.

Laboratory Sponsor Test Repo;toReference Test Method
504437

TSE Construction Materials Fire and

[ZODOOR SOGUK ODA KAPI PANEL

TS EN ISO 11925-2:

Acoustics Laboratory SISTEMLERI 2011-04
02-21
. . ! 5 504438
TSE Construction Materials Fire and [iZODOOR SOGUK ODA KAPI PANEL TS EN 13823+Al:
Acoustics Laboratory SISTEMLERI o 2015-02

LAB-D-FR-36 11.06.2020-6
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3.2. Results
Results of the test reports mentioned in 3.1 and the classification criteria corresponding to class B-s2,d0 as stated in TS EN
13501-1+A1:2013 are given in the following table.

Test Results
Test Method Parameter il
of Tests Mean of continous Non-continous
parameters parameters
Flames did not
TS EN ISO 11925-2 Fsin 60 s <150 mm 5 ) reach 150 mm
(30 s surface exposure) treshold
No ignition of filter paper ) No ignition
Flames did not
TS EN ISO 11925-2 Fsin 60 s <150 mm P ) reach 150 mm
(30 s edge exposure) treshold
No ignition of filter paper ) No ignition
FIGRA <120 W/s 27,11 )
THRggps < 7,5 MJ 2,40 ¢
LFS < Edge of the sample ) LFS < Edge
TS EN 13823+A1 SMOGRA < 180 m?%/s? 3 11,94 -)
TSPgp0s < 200 m? 131,96 -
No flaming droplets in 600 s ) Ngrgsgz:g

(-) Not applicable.

4. Classification and Direct Field of Application
4.1. Reference of classification

This classification has been carried out in accordance with clause 11.6, clause 11.9.3 and clause 11.10.1 of TS EN 13501-1 +
Al:2013

4.2. Classification

In relation to its reaction to fire behaviour, the product “trademarked IZODOOR, 100 mm thick, self supporting cold storage
panel with PIR core and RAL 9002 painted metal facings on both sides™ has been classified as:

B

In relation to its reaction to fire behaviour, the product “trademarked I[ZODOOR, 100 mm thick, self supporting cold storage
panel with PIR core and RAL 9002 painted metal facings on both sides™ has been classified as:

s2

In relation to its reaction to fire behaviour, the product “trademarked {ZODOOR, 100 mm thick, self supporting cold storage
panel with PIR core and RAL 9002 painted metal facings on both sides” has been classified as:

do

Fire behaviour g E}';aﬁ]aptnqn Flaming droplets
B / Q‘/C'L e /\\ fa) l dO

REAC tl,f{ m @}m&s B-s2,d0
“ANON &Y,
I 415 A
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4.3. Field of Application

This classification is valid for the products manufactured with the same recipe, same type, under the same product name and
product details defined in 2.1 in the following end use applications.

PARAMETER

FACTORS

VALIDITY OF TEST

Metal facings

Grade of metal

Steel

Profile geometry of inside facing

Valid for other types of flat or light
profile up to 5 mm

Colour of coating — Tested face: White (RAL
9002)

All colours

Thickness of metal facing excluding
organic coatings- Tested thickness: 0,60 mm

All thicknesses between 0,60 mm — 1,20
mm

Joint design

Joint type:Type V

All types of joint shown in TS EN 14509
Figure C.3

PIR insulating core

Density:49,57 kg/m?

All densities between 42,13 kg/m? -
57,01 kg/m®

Panel thickness

Thickness: 100 mm

All thicknesses between 85,58 mm -
115,78 mm

Orientation of panels

Tested vertically

Vertically and horizontally installed all
panels and ceiling applications

Fixings for metal flashings

Standard spacing is 400 mm

Fixing spacing of 400 mm or less

Metal corner flashings

Material:Steel

Internal comner flashings

External corner flashings

Valid for end use flashings of same
material as that

tested and of at least the 50 mm width
and 0.5 mm thickness

-In applications where the bottom side of the construction is covered by means of metal U profiles fixed mechanically, covering
the PIR core and the adjacent metal facings upto 40 mm height; thus preventing a potential fire to directly contact the core

material.

5. Limitations

At the time of publishing of the standard TS EN 13501-1+A1: 2013, there wasn’t any decision concerning the duration of

validity of a classification report.

The present document represents neither type approval nor certification of the product.

LAB-D-FR-36  11.06.2020-6
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MUAYENE VE DENEY RAPORU
TEST REPORT
Deneyi Talep Eden/Firma - IZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TIC. LTD. STI
(Ads, Adresi, Sehir vb.) (IZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TIC. LTD, STi
Requesting/Customer SEKERPINAR MAH. ARDINC SK. NO:4 ZEMIN KAT Gebze-KOCAELI)
(Name, Adress, City etc )
Deney Talep Tarihi/No 1 18.02.2021/ 544812
Order Date / No
Numunenin Tanimi : 721666,100mm kalnlikl,PIR dolgulu, kendini tagtyan ¢ift yiizeyli RAL 9002 boyalh metal kaplamal Kkilitli
(No,Cins, Marka, Tip, Tiir, Model vb)) sopuk oda paneli, ZODOOR, ,-,-, 1.00 set
Sample Description(No, Type.Model etc,) 721666,100 mm  thick, self supporting cold storage panel with PIR core and RAL 9002 painted metal facings on
both sides, IZODOOR,,-,-, 1,00 ser
Numune Kabul Tarihi ¢ 18.02.2021
Test ltem Receipt Date
Deneylerin Yapildig: Tarih ¢ 25.02.2021 - 25.02.2021

Date of Test
Uygulanan Standard / Metod : TS EN 1[3823: 2020-11 Yap: irinleri igin yangmna tepki deneyleri-Tek bir yakma unsuru
Applied Standard/Method ile 151l etkiye maruz kalan-Désemeler haricindeki yap: iiriinleri
TS EN 13823: 2020-11 Reaction to fire tests for building products - Building products
excluding floorings exposed to the thermal attack by a single burning item

Raporun Sayfa Sayisi : 8

Number of pages of the report

Agiklamalar : BURAPOR 12-ARALIK-2019 TARIHLI VE 504438 SAYILI RAPORUN CEVIRISIDIR.

Remarks THIS REPORT IS A LITERAL TRANSLATION OF 12-DECEMBER-2019 DATED AND
504438 NUMBERED REPORT,

Deney laboratuvarlari olarak faaliyet gosteren TSE Demey ve Kalibrasyon Merkezi Baskauligjin Deney Laboratuvarlan TURKAK'tan
AB-0001-T ile TS EN ISO/IEC 17025:2012 standardina gire akredite edilmistir.

TSE Headship of Test and Calibration Center Testing Laboratories accredited by TURKAK under registration number AB-0001-T for TS EN
ISO/IEC 17025:2012 as test laboratory.

TURKAK deney raporlarmmm tammirhfi  konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafli Anlagsma ve Uluslararas:
Laboratuvar Akreditasyon Birligi(ILAC) ile karsihkh tanima anlagmasi imzalamustir.

TURKAK is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory
Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Deney vefveya olgim sonuglari, genisletilmis olgim belirsizlikleri (olmasi halinde) ve deney metodlani bu raporun tamamlayict kismi olan takip
eden sayfalarda verilmigtir

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following
pages which are part of this report.

Deney Sorumlus

Onaylayan
Approved by

Miihiir- Tarih
ed{O LA ARpg
/’\N* ME ‘\‘9

eney Personeli Laboratuvar Mildiirti V.
Testing Expert Laboratory Manager Dep.

Bu l;!p?r‘\ na?,ty n |nhornt ;4 azili izni olmadan kismen kopyalamip gogaltilamaz. Imzasiz ve mihiirsiiz raporlar gegersizdir Bu rapor, sadece deneyi yapilan

numunn in ],c rve " yerine gegmez.
This test ‘oa‘nmm‘ other than in full except with the written permission of the luboratory. Test reports without signature and seal are not valid This test report

represents only .‘l.‘a'l'(’ mhhha/l not be used as Product Certificate
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TS EN 13823+A1:2015-02 Building products excluding floorings exposed to the thermal attack by a
single burning item (SBI TEST)

[ZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

SPONSOR

(Name&Address) ]
Sekerpinar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI
iZODOOR SOGUK ODA KAPI PANEL SiISTEMLERI

DEMANDED BY

(Name&Address) )
Sekerpinar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI
{ZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

MANUFACTURER

(Name& Address) .
Sekerpinar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI

Sample Details

Arrival Date 21.11.2019

Test Date 10.12.2019

100 mm thick, self supporting cold storage panel with PIR core and RAL 9002 painted

General Description metal facings on both sides.

Trademark [ZODOOR

Related Specification(s) TS EN 14509:2014

Purpose of Inspection Special Test Request

Samples Properties (Designated Features) for 100 mm thick samples

Grade of metal Steel
Profile geometry of inside facing Flat or light profiling up to 5 mm
Metal facings Colour of coating White (RAL 9002)

Internal Face:0,60 mm (avg.)
External Face:0,54 mm (avg.)

Thickness of metal facing excluding
organic coatings

Joint design Joint type Type V

PIR insulating core Density 49,57 kg/m® (avg.)
Panel thickness (D) 100,68 mm
Orientation of panels Horizontal-vertical Vertical

Fixings for metal flashings Standard spacing 400 mm

Metal corner flashings

Internal corner flashings

50 mm x 50 mm x 0,5 mm

External comer flashings

100 mm x 50 mm x 0,5 mm

Raw material supplier

AREKS KIMYA OTOMOTIV SANAYI VE DIS TICARET A.S.

Raw material

Poliol Sistem RX 121-35

LAB-D-FR-36 + 11.06.2020-6
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Sample Collection and Preparation

Samples were prepared by the manufacturer according to TS EN 14509:2014-04 Annex C, clause C.1.1.3 and they were
delivered to the laboratory. The mounting was done according to TS EN 14509:2014-04 Annex C, clause C.1.1.3.2. In addition,
the open PIR core on the bottom side and the adjacent metal facings were covered with metal U profile pieces with dimensions
40 mm x 100 mm x 40 mm, fixed by means of mechanical fixing elements. The images of U profile mounting were given below.
The metal flashings were fixed on top of the mentioned U profile on the bottom side.

The tests were performed with 40 mm air gap behind sample.

The tests were performed without any insulation behind the sample.

Photograhp 1. Mounting of metal U profil on the bottom side of Photograhp 2. Mounting of metal U profil on the bottom side
the specimen. of short wing.

Photograhp 3. Mounting of metal U profil on the bogjgim-gide gk “‘ foy ra he specimen.
long wing. " g (r

LAB-D-IR-36  11.06.2020-6 S
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Conditioning
The samples were conditioned for fixed period at the temperature of 23 °C + 2 °C and 50% + 5% relative humidity for 19 days
according to clause 4.3 of EN 13238.

Deviations from the Test Method
There was no deviation from the test method.

Test Results
Sample 1: FIGRA; vy (W/s) 30,07
FIGRA 4 iy (W/s) 30,07
FIGRA (W/s) 30,07
THRgpos (MJ) 3,61
Lateral flame spread upto the edge No
SMOGRA (m?%/s?) 13,67
TSP6OOS (mz) 171 ,32
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Figure 1. Plot of HRRav(t) , HRRav-30s and THR for Sample 1
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Figure 2. Plot of 1000 x HRRav(t)/(t-300) for Sample 1
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Figure 3. Plot of SPRav(t) for Sample 1

FIGRA; iy (W/s) 25,88
FIGRA 4 vy (W/s) 15,57
FIGRA (W/s) 25,88
THRgg0s (MJ) 1,65
Lateral flame spread upto the edge No
SMOGRA (m?/s?) 9,03
TSP6005 (mz) 99,8 1
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Figure 4. Plot of HRRav(t) , HRRav-30s and THR for Sample 2
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Figure 6. Plot of SPRav(t) for Sample 2
FIGRA 5 vy (W/s) 25,37
FIGRA 4 vy (W/s) 24,12
FIGRA (W/s) 25,37
THRgqs (MJ) 1,94
Lateral flame spread upto the edge No
SMOGRA (m?/s?) 13,11
TSPgq0s (m?) 124,76
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Figure 7. Plot of HRRav(t) , HRRav-30s and THR for Sample 3
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Figure 9. Plot of SPRav(t) for Sample 3
General
SAMPLE 1 SAMPLE 2 SAMPLE 3 AVARAGE
FIGRA (W/s) 30,07 25,88 25,37 27,11
FIGRA,; vy (W/s) 30,07 25,88 25,37 27,11
FIGRA (4 vy (W/s) 30,07 15,57 24,12 23,25
THRqo, (MJ) 3,61 1,65 1,94 2,40
Lateral flame spread No No No No
upto the edge
SMOGRA (m?%/s?) 13,67 9,03 13,11 11,94
TSPgg0s (M?) 171,32 99,81 124,76 131,96
Photograhps

The photographs of the samples taken in accordance to clause 5.3.3 of TS EN 13823+A1:2015 are given below.
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Photograhp 7. Long wing detail of Sample 1 (After test) Photograhp 8. Corner detail of Sample 1 (After test)
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The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not

intended to be the sole criterion for assessing the potential fire hazard of the product in use.

End of test report.

LAB-D-I'R-36  11.06.2020-6




TURK STANDARDLARI ENSTITUSU

i a1y,
DENEY ve KALIBRASYON S~ [ @
MERKEZI BASKANLIGI ~m e |TURKAR

‘ AB.0001-T ‘

i

1,/’”.

Yap1 Malzemeleri Yangin ve Akustik oy

2 NN
,/"l"uh\\“\‘

\‘\\\\

Laboratuvar Miidiirliigii

TURKISH STANDARDS INSTITUTION

HEADSHIP OF TEST and CALIBRATION CENTER AB-0001-T
Construction Materials Fire and Acoustics Laboratory Directorate
Aydinli Mahallesi Ulus Sokak No:7/1 34953 Tuzla / ISTANBUL 591449
Tel: +90 (216) 560 05 27-28 Fax: +90 (216) 560 05 65 E-posta: yalitim@tse org.tr
www.tse.org.ir 02-21

MUAYENE VE DENEY RAPORU
TEST REPORT

Deneyi Talep Eden/Firma . IZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TiC. LTD. STI

(Ady,Adresi,$ehir vb.) (iIZODOOR SOGUK ODA KAPI VE PANEL SIS. SAN. DIS. TIC. LTD. STI
Requesting/Customer SEKERPINAR MAH. ARDINC SK. NO:4 ZEMIN KAT Gebze-KOCAELI)

(Name Adress, City etc.)

Deney Talep Tarihi/No 18.02.2021 / 544812

Order Date / No

Numunenin Tanimi
(No,Cins, Marka, Tip, Tiir, Model vb.)
Sample Description(o, Type,Model erc )

i 721666,100 mm  kalinlikl,PIR dolgulu, kendini tagiyan gift yiizeyli RAL 9002 boyalh metal kaplamali kilitli

soguk oda paneli, IZODOOR, ,-,-, 1.00 set
721666,100 mm  thick, self supporiing cold storage panel with PIR core and RAL 9002 painted metal facings on

both sides,IZODOOR, -,-, 1,00 set
Numune Kabul Tarihi 18.02.2021
Test ltem Receipt Date
Deneylerin Yapildigi Tarih
Date of Test
Uygulanan Standard / Metod

Applied Standard/Method

25.02.2021 - 25.02.2021

¢ TS EN ISO 11925-2: 2020-07 Yangina tepki testleri - Dogrudan alev ¢arpmasina maruz
kalan triinlerin tutugabilirligi - Bolim 2: Tek alev kaynagi testi
TS EN ISO 11925-2: 2020-07 Reaction to fire tests - Ignitability of products subjected 1o
direct impingement of flame - Part 2: Single-flame source test

Raporun Sayfa Sayisi 3
Number of pages of the report
Agiklamalar BU RAPOR 12-ARALIK-2019 TARIHLI VE 504437 SAYILI RAPORUN CEVIRISIDIR.

Remarks THIS REPORT IS A LITERAL TRANSLATION OF 12-DECEMBER-2019 DATED AND

504437 NUMBERED REPORT.
Deney laboratuvarlan olarak faaliyet gdsteren TSE Deney ve Kalibrasyon Merkezi Baskanhd Deney Laboratuvarlan TURKAK'tan
AB-0001-T ile TS EN ISO/IEC 17025:2012 standardina giire akredite edilmistir.
TSE Headship of Test and Calibration Center Testing Laboratories accredited by TURKAK under registration number AB-0001-T for TS EN
ISO/TEC 17025:2012 as test laboratory.
TURKAK deney raporlarimn tammirhf konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafi Anlasma ve Uluslararasi
Laboratuvar Akreditasyon Birligi(ILAC) ile karsihikh tamima anlagmasi imzalamistir,
TURKAK is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory
Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reporls.

Deney ve/veya olgim sonuglari, genisletilmis olgum belirsizlikleri (olmas: halinde) ve deney metodlani bu raporun tamamlayici kism olan takip
eden sayfalarda verilmigtir

The test and/or measurement resulls, the uncertainties (if applicable) with confidence probability and test methods are given on the following
pages which are part of this report.

Deney Sorumlusu
Person in charge of tests

Onaylayan
Approved by

G
Sencer GUWEN

Laboratuvar Midiirii V.
Laboratory Manager Dep.

eney Personeli
Testing Expert

This test report shall not be reproduced other than in full except with the written permission of the laborutory Test reports without sighature and seal are not valid This fest report

represents only tested sample(s), and shall not be used as Product Certificate
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TS EN ISO 11925-2:2011-04 Ignitiability of building products subjected to direct impingement of

flame — Single-flame source test

SPONSOR
(Name& Address)

iZODOOR SOGUK ODA KAPI PANEL SiSTEMLERI

Sekerpmar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI

DEMANDED BY

[ZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

(Name& Address) .
Sekerpinar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI
iZODOOR SOGUK ODA KAPI PANEL SISTEMLERI

MANUFACTURER

(Name& Address) .
Sekerpinar Mah. Siimbiil Sk. No:6 Cayirova/Gebze/KOCAELI

Sample Details

Arrival Date 21.11.2019

Test Date 10.12.2019

General Description

metal facings on both sides.

100 mm thick, self supporting cold storage panel with PIR core and RAL 9002 painted

Trademark

iZODOOR

Related Specification(s)

TS EN 14509:2014

Purpose of Inspection Special Test Request
Samples Properties (Designated Features) for 100 mm thick samples
Grade of metal Steel
Profile geometry of inside facing Flat or light profiling up to 5 mm
Metal facings Colour of coating White (RAL 9002)

Thickness of metal facing excluding
organic coatings

Intemal Face:0,60 mm (avg.)
External Face:0,54 mm (avg.)

Joint design Joint type Type V

PIR insulating core Density 49,57 kg/m® (avg.)
Panel thickness (D) 100,68 mm
Orientation of panels Horizontal-vertical Vertical

Fixings for metal flashings Standard spacing 400 mm

Metal corner flashings

Internal corner flashings

50 mm x 50 mm x 0,5 mm

External corner flashings

100 mm x 50 mm x 0,5 mm

Raw material supplier

AREKS KIMYA OTOMOTIV SANAYI VE DIS TICARET A.S.

Raw material

Poliol Sistem RX 121-35

Sample Collection and Preparation

The samples were prepared and sent to the labor:
dimensions 250 mm x 90 mm and 60 mm (thickr {5} ﬁrépe/ test T 1‘;" \
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Conditioning
The samples were conditioned for fixed period at the temperature of 23 °C + 2 °C and 50% =+ 5% relative humidity for 19 days
according to clause 4.3 of EN 13238.

Deviations from the Test Method

There was no deviation from the test method.

Test Results

Flame impingement type and duration  |Surface (30 s)

Direction of production No difference in terms of performance depending on the manufacturing direction
Sample No 1 2 3 4 5 6
Occurance of ignition No No No No No No
Wheter flame reaches 150 mm mark No No No No No No
Ignition of the filter paper No No No No No No
Observations and additional notes The samples showed no sign of dripping during the test.

Flame impingement type and duration  |Edge (PIR core material) (30 s)

Direction of production No difference in terms of performance depending on the manufacturing direction
Sample No 1 2 3 4 5 6
Occurance of ignition Yes Yes Yes Yes Yes Yes
Wheter flame reaches 150 mm mark No No No No No No
Ignition of the filter paper No No No No No No
Observations and additional notes The samples showed no sign of dripping during the test.

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in use.

End of test report.
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